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RE4RS: BCTC2103930243B

Test Summary

s
FE A PR G R s SR
Name of samples Rechargeable Li-ion Battery
Y-SR A5/ Model: Battery-Li3
Model/ Type FiA%/ Type: 3.63V, 7800mAh, 28.31Wh
[k N/A
Trade mark
15 HA7
A Luda Farm
Applicant
H i FLAL

Luda.Farm AB Krokslatts fabriker 30 43137 Moélndal SWEDEN
Applicant address

1] 18 7 REETH KRBT HIRA A
Manufacturer Dongguan Large Electronics Co., Ltd.
1] 35 7 A bl JTHRARSET R ATIE G % 8 5

Manufacturer Address No.8 Jingyi Road, Dongcheng District, Dongguan City, Guangdong Province.

YK Hi1h Telephone +86-769-28055192

7 HEFE Email sunfeilin2001@juda.cn
NAEFHE Website www.juda.cn
LA IREEN Lope)
Appearance Black
LN JERE TS0 W K L
Size 41.5mm*43.8mm*74.3mm
RV AN s 141/ Battery : 16pcs, Hii% / Cell : 30pcs

Sample identification 210319264-01~210319264-46

BREE COTaRk ez @i 4 g AbrdE T SN ETRIZIE 1, 38.3

A b e sk
Testing standard Recommendations on the TRANSPORT OF DANGEROUS GOODS" Manual
of Tests and Criteria (ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1)
FEREH
2021-03-30
Received date
2o L ﬁ
R E 2021-04-12
Completion date
#%7E Remark:

FRIRAREER, SRS (b)) BE s CRieEs) , BL“HE” ESRIEATINE, AT H
P i B 25 Ui P e AT RS . A OGRS, 1 A B 4510 e S B e %

According to the Standard, a single-cell battery (Battery Pack) is considered a “Cell” (Battery Cell) and shall
be tested according to the testing requirements for “Cell”. This testing included the samples of Battery Pack
and Battery Cell as aforementioned. For testing details, please refer to Table of Test Conclusion and
individual test record page.
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Test Conclusion

/IR
Clause Name of test Sample Condition Conclusion| Remarks
] M H 44 FR FEAIRAS 4 i %k
First cycle in fully charged state
B T.1 H AT A e e e Pass
38.3.4.1 Altitude simulation o v --
e e 25th cycle ending in fully charged state| &3
BB BRI e e
First cycle in fully charged state
W T.2 SN e e A e
38.3.4.2 Thermal test e Pass -
B 25th cycle ending in fully charged state| &3
S o T ' = B N GVl e o !
First cycle in fully charged state
W T.3 H AT A e e e Pass
38.3.4.3 Vibration o v --
Wz 25th cycle ending in fully charged state i
[ 13y ol T Mo = W 5 QN Pt o)
First cycle in fully charged state
it T.4 H— AT B AR A T
38.3.4.4 Shock __ Pass -
whik 25th cycle ending in fully charged state LB
B AT R A e
First cycle in fully charged state
R T.5 e F L G B Pass
38.3.4.5 Extern;li —E?K;;gé cireuit 25th cycle ending in fully charged state| it N
AN e R B e A T
First cycle in 50% charged state
I T.6 e e Gl B R
38.3.4.6 X Impact f# it 25th cycle ending in 50% charged FEJS; 1188228 ECE%[_l,l‘
[] Crush % state 2 1 F./N A& 78 HELICH JE A 7
e
First cycle in fully charged state
R T.7 AT B B e
38.3.4.7 Overcharge o Fass -
7 25th cycle ending in fully charged state BBy
[ 13y ol T Mo = W 5 QN Pt o )
First cycle in fully discharged state
W T.8 E i = G Bl P o G .
38.3.4.8 Forced discharge After twenty-five cycles ending in fully Jgjslf --
4R ) T FEL discharged state

o NS B 7 U AL B 5 A R
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Test Conclusion 4 56 25 14 :
MR, ZFERFEEEE T ety @iy R MERET M) B MEITRRIZIE 1, 2 38.3 1ikx
HEEK
The sample has passed the test items of UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1.

Tester: Reviewer: -
George Hou i\,“?’\/ ?U Dawn Zhou g /%w é& Approver: T~ {g{:
Ko 0 L }] % Peter Pan | | 5
Title: Test Title: Project ik 1 RS :
engineer W handler Mﬂtle: Manager D
B s MR T (oo f)& H BH iz S H T 0 e 25 B /wa fom

R RN
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T.1 Altitude simulation
e AR
The samples were stored for at least 6 hours at a pressure of 11.6 kPa (1.68 psi) or less and a
temperature of 20 + 5°C (68 + 9°F). The samples were weighed before and after the exposure. The
cell/battery voltage was also determined before and after the test.
MR SRR S A 2025°C, KAEJIAA KT 11.6kpa IS HIAFA DT 6 AN/ X S 7E Il
AT EREATRRE, FRidRH .
Test Result Jik%:
sample Weight Before | Weight After | Percentage |Voltage Before|Voltage After| Percentage of
Samplg No. Condition Test(g) Test(g) of Weight Test(V) Test(V) residual Results
B g 5 R & Wwrpie | WilE R E ) Loss MERETHE | WG BE Voltage g
) ) JLE K% €/N) €/N) BRAHE %
210319264-01 |Firstcycle in| 165.665 165.663 0.001 4.188 4.182 99.857 (F), (G)
210319264-02 | Ul ‘;htarged 165.548 | 165.548 | 0.000 4.185 4.182 99.928 | (F), (G)
21081926403 |35 1spiy| 165841 | 165.840 | 0.001 4.184 4181 | 99.928 | (F), (G)
210319264-04 |eh ji e i 52|  165.733 165.733 0.000 4.187 4.185 99.952 (F), (G)
- ) - - - - - - -
210319264-05| 25thcycle | 165.731 165.731 0.000 4,184 4.183 99.976 (F), (G)
210319264-06 fL‘:ir”ge;”S‘;:'t'Z 165.545 | 165.542 | 0.002 4.187 4.184 99.928 | (F), (G)
210319264-07 ;ﬁ:—gli/ﬁ% 165.570 165.570 0.000 4.186 4.185 99.976 (F), (G)
210319264-08 | &7 e 5| 165.395 165.391 0.002 4.185 4.183 99.952 (F), (G)
- WreATeH - - - - - - -
Results/ 45 3
(A) Leakage/ .
(B) Venting/ HE.
(C) Disassembly/ fiftfA.
(D) Rupture/ i %4.
(E) Fire/ % K.
(F) No leakage, no venting, no disassembly, no rupture, no fire/ IR, THES, TME, TR, ILHE
K.
(G) The open circuit voltage of each cell after testing was greater than 90%/ JF % F 5 AN T-356: 5 T 4
1 90%.
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T.2 Thermal test

7R

The samples were subjected to temperature cycling consisting of the following.

The samples were weighed before and after the exposure. The cell/battery voltag
before and after the test. JIIFE WA HEAT 40 N IR SEAEIA MR FF AT /5 #EATARE, JRidgk k.

e was also determined

Samples In
FE ARG

The chamber temperature was raised to 72 + 2°C (162 + 4°F) within 30
minutes and maintained at this temperature for X* hours.

AR EAE 30 Zp b A ETHB] 72 + 2°C, JR4ERFILIRE XM

The chamber temperature was reduced to -40 £ 2°C (-40 + 4°F) within 30
minutes and maintained at this temperature for X* hours.

IR FEAE 30 2% A FEKF-40 + 2°C, FF4ERFILIR L XN

Repeat the sequence for 9 additional cycles (total of 10 cycles).
HE I RSN 9 MEF CEIE 10 MEH)

Samples Out
FE it A

After the 10th cycle, store the batteries at ambient temperature 20 + 5°C
(68 £ 9°F) for 24 hours prior to examination.

FE55 10 MEM G, T 20 £ 5°C M5 R itfF 24 /DI, SRR A HLIRE.

Note: The duration of exposure to the test temperature extremes(X*) was determined as below:
T B AR SZ A i Ui BE A RR RIS [B] (X)) 240 S E -
X] Small cells and small batteries: 6 hours; /> LA/ BB Ky 6 /N
[ Large cells and large batteries: 12 hours. K HLEATKHA 12 /N .

Test Results Mk 45

S | Weight Weight P ; Voltage Voltage Percentage
Sample No. am.p. © Before Test(g) | After Test(g) erc.en age Before Test(V) | After Test(V) | of residual Results
Condit f Weight L
B G ONCNON | witar | B O L o9 SOSS gty | WHAE I | Voltage &
FRARES &) (D) PRELR (R € RAHE%
210319264-01 | First oyclein]165-663 | 165.642 | 0.013 4.182 4140 | 98.996 | (F), (G)
210319264-02 |ully ihfrged 165.548 165.530 0.011 4.182 4.136 98.900 | (F), (G)
210319264-03 %ffggﬁ 165.840 | 165.821 | 0.011 4.181 4137 | 98.948 | (F), (G)
210319264-04 |HijirfE sz 165.733 165.712 0.013 4.185 4.139 98.901 (F), (G)
- AR - - - - - - -
21031926405 | 2othcycle | 165.731 | 165712 | 0.011 4.183 4141 | 98.996 | (F), (G)
ending in
21031926406 |fully oharged| 165-542 | 165517 | 0.015 4.184 4142 | 98.996 | (F), (G)
210319264-07 | AState N 165.570 165.550 0.012 4.185 4.143 98.996 (F), (G)
210319264-08 ﬁ% ﬁg% 165.391 | 165.365 | 0.016 4.183 4138 | 98.924 | (F), (G)
- L et o - - - - - - -

Results/ 45

(A) Leakage/ .

(B) Venting/ HF<.

(C) Disassembly/ fi# .
(D) Rupture/ 4.

(E) Firel % X.

(F) No leakage, no venting, no disassembly, no rupture, no fire/ i, THES, Tk, TR, LEX.
(G) The open circuit voltage of each cell after testing was greater than 90%/ J1 % H 5 AN 356 5T T 5 H
1 90%.
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T.3 Vibration
#R3h

The samples were subjected to vibration tests consisting of the following. The samples were weighed
before and after the exposure. The cell/battery voltage was also determined before and after the test.

ICRE SR HEAT A0 S AR BN INBC RE S IR R BT AR, JRE SR .

The samples were firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transmit the vibration. The vibration was a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle was
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell.
One of the directions of vibration was perpendicular to the terminal face.

R AT L 2 ] M 22 AR BN 5 e RS BLIESZPIE, P 7THZ 1% 200Hz, SR 1E/D [H 3] 7THZ 05
—AME, —AMERRRSE 15 7B BETR AR . ARSIt — AN 5 1 R T ELAE AR, R FS
MEASHAHTE B 7 18 EOEFE 12 20, &5 3 AN/ .

The logarithmic frequency sweep was as follows/ X} #4945t K :

X For cells and small batteries: From 7 Hz a peak acceleration of 1 g was maintained until 18 Hz is
reached. The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 g occurred (approximately 50 Hz). A peak acceleration of 8 g was
then maintained until the frequency was increase to 200 Hz. *-F/NHGSFUNE: 7 FF25F U 1R FE 1gn (8%
KO FEE RN 18 2%, RFHIRIEORFFAE 0.8 2K (VWA 1.6 22K FFIG ISR B 2| i Khnid ik
3| 8gn (BAL N 50 #i2%) , B RINIE B R KR/ 8gn ELBIAA G N F] 200 Hf2% .

[] For large batteries: From 7 Hz a peak acceleration of 1 g was maintained until 18 Hz is reached.
The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 g occurred (approximately 25 Hz). A peak acceleration of 2 g was then maintained until
the frequency was increase to 200 Hz. F KHUGFI K. 7 FRZEFF A PRRF 1gn OB RN B B RIAR A 18
eE, SREHIRIELRIEAE 0.8 22Kk (SVWFE 1.6 22K FEH NN B 2 i KINE LA F] 2gn (FiEE L4128 25 i
220 5 W BONINIE BEORFFAE 2gn ELRSIZ 38 N 2] 200 ## %%

Test Results iR 44

Weight Before | Weight After Voltage Before | Voltage After |Percentage of
Sample Percentage .
Se}mple No. Condition #%| Tei(g) ‘ Test(g) of Weight Loss| 'I:ei(V) ‘ Test(V) residual Re§ults
i T, WA RE | WiAERE - TAATEEE | WS T Voltage R
(38 (3) €'N) (O BRI %

210319264-01 | First cycle in 165.642 165.632 0.006 4.140 4,138 99.952 (F), (G)
210319264-02 |fully charged| 165.530 165.530 0.000 4.136 4,133 99.927 (F), (G)
210319264-03 %gs/lt\a;gﬁ 165.821 165.821 0.000 4.137 4,132 99.879 (F), (G)
210319264-04 |HjkH fE | 165.712 165.710 0.001 4.139 4.135 99.903 (F), (G)

- AT - - - - - - -
210319264-05 25th‘cyc‘|e 165.712 165.712 0.000 4141 4,138 99.928 (F), (G)
210319264-06 fuﬁ;‘i'ﬁgr'gld 165.517 | 165.515 | 0.001 4.142 4.141 99.976 | (F), (G)
210319264-07 state 165.550 165.550 0.000 4.143 4.140 99.928 (F), (G)
210319264-08 fg%g;ﬁ% 165.365 | 165.358 | 0.004 4.138 4137 99.976 | (F), (G)

- HTE A A - - - - - - -

Results/ 45 &

(A) Leakage/ Jsii.

(B) Venting/ <.

(C) Disassembly/ fiftf4.
(D) Rupture/ f{%4.

(E) Firel % X.

(F) No leakage, no venting, no disassembly, no rupture, no fire/ LW, THS, TRA, TR, TLEX.
(G) The open circuit voltage of each cell after testing was greater than 90%/ JF % F -5 AN F-3R56: 5 T % i T
1 90%.
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T.4 Shock

ik

The samples were subjected to shock. The samples were weighed before and after the exposure. The
cell/battery voltage was also determined before and after the test. The sample cell was secured to the
testing machine by means of a rigid mount, which supports all mounting surfaces of the sample. Each
sample was subjected to a half-sine shock as below:

FEAREREAT W0 R Pl e X RE SR AE TN AT J5 AT AR, R . DAAR [ AOFE R i i AE AR i A AT
FELULRE f (1 4 RO A o R AR B4 T 0 2 1 52 ol Ik

[] For cells: Peak acceleration of 150 gn and pulse duration of 6 milliseconds.
/NEES: EME N 150gn, FkifRRLk 6 =),

] For large cells: Peak acceleration of 50 gn and pulse duration of 11 milliseconds.

RHLE: UEfH 2 50gn, BkdFsk 11 =50,

X] For small batteries: Peak acceleration of the smaller of the following, and pulse duration of 6

« (100850 / mass of the battery in kg)

[] For large batteries: Peak acceleration of the smaller of the following, and pulse duration of 11
milliseconds: K HLit: BN NE/IMEIEME, FkiTHEs: 6 =0,

50 gn.

+ (30000 / mass of the battery in kg)
Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

BRI ot Z0E = THAH 3 LA L i 22 3% T AR IE T )

MILZZ 18 it .

7=

milliseconds: /Nt :  BUUN N R/ ME VUG, ki irsk 6 =,
150 gn.

oy, $RFEAEROT AR =Rk,

Test Results Mk 45

sarplon, | (Same | MOSLLEATS | WSS | oratage o YOSIESHTS VIS | i |
WIS | g | MR | AR | | WRITAR | AR | i R
21031926401 | Fyret oyclo 1| 105.632 | 165.630 | 0.001 4138 4135 | 99.928 | (F), (G)
210319264.02 | fully charged| 165,530 | 165.530 | 0.000 4133 4132 | 99.976 | (F), (G)
21031926403 |y ysey | 105821 | 165821 | 0.000 4132 4131 | 99.976 | (F), (G)
210319264-04 | fie|  165.710 | 165710 |  0.000 4135 4132 | 99.927 | (F). (G)
- 270 - - - - - - -
21031926405 | 25thoycle | 165.712 | 165710 | 0.001 4138 4135 | 99.928 | (F) (G)
210319264-06 |y aherged| 165515 | 165515 | 0.000 4141 4140 | 99.976 | (F), (G)
210319264.07 | State | 165550 | 165550 | 0.000 4140 4138 | 99.952 | (F), (G)
210319264-08 ﬁ%ﬂﬁg% 165.358 | 165.351 | 0.004 4137 4135 | 99.952 | (F), (G)
- W5 47l - - - - - - -

Results/ 45 3

(A) Leakage/ IR .

(B) Venting/ HF<.

(C) Disassembly/ fiftf4.
(D) Rupture/ f{%4.

(E) Fire/ & K.

(F) No leakage, no venting, no disassembly, no rupture, no fire/ Iosk, THES, Tk, B, LEX.

(G) The open circuit voltage of each cell after testing was greater than 90%/ J1# 5, T AN T3 56 5 7 1% H
# 90%.
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T.5 External short circuit
SR IE

The samples were shall be heated for a period of time noted below, to reach a homogeneous stabilized
temperature of 57 + 4°C, measured on the external case:
NAERERIE B SR VMG RS : 57 £ 4°C, P T ILIREE N B — B,
e Small cells and small batteries: 6 hours. /)N AT/ H 22 /0 B2 57 6 /M
e Large cells and large batteries: 12 hours. K HUE AR Eth 2 /D 5 52 12 /N,
e [] hours, assessed depended on the size and design of the sample.
NI, ARAERE i R RO A
The samples were then subjected to a short circuit condition with a total external resistance of less than
0.1 ohm, until: Z8J5 B4 5t 1E SR /N T 0.1 WRAR 0 2 v L BT B 3E AT R %, L3
e Small cells, small batteries and large cells: 1 hour after the external case temperature of sample
has returned to 57 + 4°C.
ANFRES, NERORIOR RS R AN RIEEK S 3 57 + 4°C Z J5 IR FFFLECIRAS 1 /N BL B
e Large batteries: After the external case temperature of sample has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

KR SR T L T B T e R T A — 2, R ORI IR T A

Test Results ik 45

Sample No. Sample Condition Voltage Before Test(V) | Maximum Temperature, °C Results
R RS B SORA MRRATHEE (RO REiRE (°C) EEES
210319264-01 4134 57.4 (D), (E)
210319264-02 First cycle in fully charged 4132 57.3 (D), (E)
state
210319264-03 s B g L 4.131 58.2 (D), (E)
210319264-04 e 4.130 58.1 (D), (E)
210319264-05 4.135 57.2 (D), (E)
210319264-06 25th cycle ending in fully 4.140 57.3 (D), (E)
charged state
210319264-07 R ) 4.135 56.5 (D), (E)
210319264-08 HAsE A7 4.135 56.8 (D), (E)

Results/ £ 3

(A) Disassembly/ fi{%.

(B) Rupture/ #%4.

(C) Firel & k.

(D) No disassembly, no rupture, no fire within 6 hours after the test/ #lli{J5 6 /N A LfRIA, oI, 1
XK.

(E) The maximum temperature did not exceed 170°C/ =i E AL 170 $E K.
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T.6 Impact / Crush
ik B E

X Impact (for cylindrical cells greater not less than 18 mm in diameter)/ f& iy GEH T EEARN/NT 18
EZ NI E AR

A test sample was placed on a flat surface. A 15.8 mm £ 0.1 mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless steel bar was placed across the
center of the sample. A 9.1 kg + 0.1 kg mass was dropped from a height of 61+ 2.5 cm at the intersection
of the bar and sample in a controlled manner, using a near frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel used to guide the falling mass was oriented
90 degrees from the horizontal supporting surface. X5 FE i e — AP P . % —2% 316
AFEWE, HEAAR15.8mm+ 0.1 mm, KEAZED 6cm, siSEMEKAKE (HEPERE) , HE
TEFES G o B — N 9.1 kg £ 0.1 kg AT 61 + 2.5 cm K&, ToBEEEE MR B PUK FE S . 3
BRSSO BAHEE R, fREF 90 BE.

The test sample was impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of a 15.8 mm £ 0.1 mm diameter curved surface lying across the center of the test
sample. Separate samples were used for each test. £33  [FAFE, Gl -5 T 10 (1) R 7 AT I 51
FERAE PO EAR 15.8 mm + 0.1 mm SR N . Ml a2 — k.

] Crush (for prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)/
Pok GERMTHAIE . 8356, M M/al4n il M B AR/~ T 18 2K [RIAT Y’ it

A sample was crushed between two flat surfaces. The crushing was gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing was continued until the first of the three

options below has reached/ ¥ & iFE AT 2 [B15F . B S EIREINR, 1855 — AN Eefil s b1 id g
KL 1.5 JEKRA . FrEFREEHAT, BERHILLT =FERZ —:

e The applied force reaches 13 kN + 0.78 kN/Jiti i) /Ji5F] 13 kN + 0.78 kN;

e The voltage of the cell drops by at least 100 mV; or/ BB ) HLIE R %2> 100 24k, 5

e The cell is deformed by 50% or more of its original thickness/Hi it 4% F 1A J5 46 5 1) 50% DA

A prismatic or pouch cell was crushed by applying the force to the widest side. A button/coin cell was

crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force was applied
perpendicular to the longitudinal axis/ A& 548 2% Ha it S M f 5 1 — [ it s o ZH 10/ 13 T HaL it B2 A P38
MM o BT NN O\l 2 L 7 1o i s
The test sample was observed for a further 6 hours. Separate samples that have not previously been
subjected to other tests were used for each test/ WL fh it — P WMEL 6 /NI o A AT 3 FAd It i i A FH
T

Test Results/ii 45

Sample No. Sample Condition Voltage Before Test(V) | Maximum Temperature,’C Results
FE St = FERIRAS WA E (RO i (°C) PN
210319264-09 3.663 22.7 (C), (D)
210319264-10 _ |Firstcycle in 50% charged 3.662 225 (C), (D)
state
210319264-11 . . 3.663 22.8 (C), (D)
—ANAE 7R U L
21031926412 | s 3.660 235 (). (D)
210319264-13 3.661 23.7 (C), (D)
210319264-14 3.658 24.7 (C), (D)
210319264-15 | 25th cycle ending in 50% 3.660 22.6 (C), (D)
charged state
210319264-16 A 7 3.659 23.7 (C), (D)
210319264-17 A 3.663 25.1 (C), (D)
210319264-18 3.337 22.8 (C), (D)

Results/ 45 3
(A) Disassembly/ fi#fA.
(B) Fire/ % ‘K.
(C) No disassembly, no fire within 6 hours after the test/ iR J5 6 /NI N TR, ToH K.
(D) The maximum temperature did not exceed 170°C/ fx = & ANt 170 S IKE.
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T.7 Overcharge
TR

Batteries were subjected to a charge current of twice the manufacturer’'s recommended maximum
continuous charge current/ 2 £ il i s #7515 R HRr 22 70 H IR i 7R Lo

The minimum voltage of the test was as follows/ /> FJI B B 240 R 4R 5

¢ When the manufacturer’s recommended charge voltage is not more than 18 V, the minimum
voltage of the test was the lesser of 2 times the maximum charge voltage of the battery or 22 V.

AR R HERF 78 B AN TS 18V, AR A /N 78 F L RS2 | b A i K 7 HE R ) T
B2 22V 2N

o When the manufacturer's recommended charge voltage is more than 18 V, the minimum voltage of
the test was 1.2 times the maximum charge voltage. W15 | S #3571 78 B 8 18V, Al i
/NS LR N ) bR E BRORTE LR Y 1.2 45

Tests were conducted at ambient temperature 20 £ 5°C. The duration of the test was 24 hours.
MAX 7 20 £ 5°C IMERIR AL NEAT, RIS FFEE 24 /).

Test Results M55 R

S:;;L%%o. Sam‘?leugér;gition Voltage B\e/fore Test, Overcha:gz Current, Overchar%/e Voltage, Rff;its
PR WRGEE () | SR 520 | MREE #
210319264-19 First ovele in ful 4.185 (C)
irst cycle in fu
210319264-20 charged state 4.188 )
- BT E TR
210319264-21 eyt 4.187 (C)
210319264-22 4.182 5200 18 (C)
210319264-23 After 25 ovel g 4.186 (C)
er 25 cycles ending
210319264-24 in fully discharged state 4.187 (C)
- FHoT R BT 4.187
210319264-25 b 5 e 2 8 (C)
210319264-26 4.183 (C)

Results/ 4

(A) Disassembly/ fiftf4.

(B) Fire/ % K.

(C) No disassembly, no fire within seven days after the test/fll )5 7 KN TLMRIA, TH K.
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T.8 Forced discharge
SR R

Each cell was forced discharged at ambient temperature by connecting it in series with a 12 V DC power
supply at an initial current equal to the maximum discharge current specified by the manufacturer. 72 % &
R, R RS EERRAE 12V B B AR AT R O, S ELUR YRR S 45 A R A FRR D i
J i TE W s R T FEA

The specified discharge current was obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell was forced discharged for a time interval (in hours) equal
to its rated capacity divided by the initial test current (in amperes). $i 52 i B HiL A I £ BB 78 T s |
& RN T2 A BORIRAS, A RS SR ORI ) NN 9 8iE 25 BB LIIR R (285 .

Test Results Mt 45

Samplg No. Condition Ingi:rr?:tc‘:r::;ge Voltaggec;fo?eis_lf:::t;g/?d Cell Results

Frasis Frakts PO (%0 RN (G0 R
210319264-27 3.319 ()
210319264-28 3.338 (C)
210319264-29 3.424 (C)
210319264-30 | _ . 3.414 (C)

First cycle in fully
210319264-31 | discharged state 3.315 (©)
210319264-32 fh MBS AR 3.406 (C)
HW5E A

210319264-33 3.408 (C)
210319264-34 3.323 (C)
210319264-35 3.411 (C)
210319264-36 5200 3.408 (C)
210319264-37 3.336 ()
210319264-38 3.351 ()
210319264-39 3.445 (C)
210319264-40 |after 25 cycles ending 3.429 (©)
210319264-41 | Infully discharged 3.417 ()
210319264-42 |s5— |- H /452 %5 Ml 3.309 (©)
210319264-43 | HANEAHE 3.336 (©)
210319264-44 3.328 ()
210319264-45 3.421 (C)
210319264-46 3.406 (C)

Results/ 45 3

(A) Disassembly/ fi#f4.

(B) Fire/ % X.

(C) No disassembly, no fire within seven days after the test/ i j5 -tk N LARIA. TE K.
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Test Sample
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Test Sample
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Test Sample
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Test Sample
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Battery Label
ALt AR A




RE4mS: BCTC2103930243B

RN EZTE LR
Equipment List
5 Py e WERS
No. Name Model Series No
= A E A 4,
1. AR IR A5 CT-4002-60V50A-NA BCTC-BAT-005
Battery Testing system
y B2k R I 4
2, AT o = B A GX-3020-Z70 BCTC-BAT-007
Altitude Simulation Tester
(m R E N =R, Prran
3, AR R IR A Temp GX-3000-80LT BCTC-BAT-008
& Humi. Chamber
4, . %ZJ.J AL EV103 BCTC-BAT-010
Vibration Tester
5. Ik ikt L HSKT10 BCTC-BAT-011
Shock Tester
i AT B IG L
6. Thermal Control Short GX-6055-B5 BCTC-BAT-015
Tester
Y R IA
7. PR A AL BE-5066 BCTC-BAT-020
Battery Impact Tester
8. ZRkFEmilliohmmeter VC480C+ BCTC-BAT-025
9. T RT JJ1523BC BCTC-BAT-034
Electric Scale
2 R IR A
10. Multichannel temperature AT4516 BCTC-BAT-036
tester
11. , TR IT8512A+ BCTC-BAT-039
direct-current load
12. , TR IT8512A+ BCTC-BAT-040
direct-current load
13. DC.EYFL R IT6502D BCTC-BAT-042
DC direct-current
14. DC.EYFL R IT6502D BCTC-BAT-043
DC direct-current
15, B amR UT139C BCTC-BAT-044
Digital Multimeter
16. S RANIES UT139C BCTC-BAT-045

Digital Multimeter

e PLEASGR B T AR AN .

Remark: The above equipment are within the calibration cycle.
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= Bf

1. FRIENEFABRINER FHEEIITLARFRERTERE.
2. iR EREFLHNE=PEAE | FMSERIEH.

3. IREFRME "EUNEAT" TA.

4. |EFTHEN, HEAREFTH.

5. RIS NRIERNIIFE N mREA.

6. FLIEMIREPRITSISO/IEC170251THERIZER,

7. IRAIREERIY , IEIEHRERE15 XKARF SRR , BEAFEE,

i 4t IRENInERXEESHEEREAXEE K1 S8SIEN TV EBS B1E2E

FE1&/TEL : 400-788-9558

HRERAS/P.C.: 518103

fEE/FAX : 0755-33229357
pJilt/Website : http://www.chnbctc.com
BB F{548/E-Mail : bctc@bctc-lab.com.cn

HHOEK LHTR XK


mailto:bctc@bctc-lab.com.cn
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